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= Position — T:Top, M:Middle, B:Botlom
« Tensile test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% ofi-set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)

* Division — P:Product analysis, L:Ladle analysis

ma40=

« The plate is fully killed and fine grained steel. Basic oxygen process and Yacuum degassing process were applied.* This Mill Test Cerlificate is issued in accordance with EN 10204 Type 3.1

Sgnature
A7le] HlZ2 ZiAle] 4} IHE 72l 2128l %a FYsrch fm..n m.. N_v_»ﬁ.\ﬂ

WE HERERY CERTFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chicf Of Quatty Assirence Team

% B PASUME SIH0 SARAMEMMY HY RENRYE S3E ARYUUC, MXI2MO W8S SIiME NAESOM SISt & UL (http/smbyundai—steel.com/es/em/lagin, jsp)
% This Test Certificate is a copy that has been printed from original elactrenic document {with digital sian'ng).

You are gble to check an original a_n.n_..ﬁc_._n document at hyundals customer portzal{ httpl//smhyundal-—-steel.comfes/cm/oginjsp) * QRcode scanner App @ 'QReal’
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# [Caution for Usel Damags on uﬂcacn,m and safety problems may arise if used othar ES to the spec stated in this Ml Test Certification,
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